Supplementary Files
Table S1: Post-Operative ventricular septal defect clinical pathway.
	
	Interventions
	Done y/n
	Time done
	Comments (MUST include if not done)

	Pre-Operative
	Were families told to expect discharge as early as the next day?
	
	NA
	

	
	Was case scheduled for first of the day?
	
	NA
	

	Operating Theater
	Peri-sternal Marcaine given?
	
	NA
	

	
	Patient extubated in OR? If not, when was patient extubated
	
	
	

	Admission
	Arrival Time
	
	
	

	
	Acetaminophen 30 mg/kg PR upon admission up to 20 kg children (older children can have first dose PO when able)
	
	
	

	
	Scheduled 15 mg/kg acetaminophen q4 hours after (PO or PR) until starting Hycet
	
	NA
	

	
	Morphine 0.05 mg/kg/dose IV q 2 hours prn pain with unlimited additional doses per practitioner 
	
	NA
	

	
	Ketorolac 0.5 mg/kg/dose (up to 30 mg) IV q6 hours to be started as soon as chest tube drainage is not frankly bloody and drainage is less than 3ml/kg in one hour. No age restriction
	
	
	Was it started as soon as able? If not, reason for delay:

	
	For patients, over 5 years old and developmentally appropriate, PCA will be used per pain team. Fentanyl with PCA. Pain team to switch off continuous early morning on POD #1 and then switch to Norco/Hycet with discontinuation of scheduled acetaminophen
	
	NA
	

	
	Ondansetron IV upon arrival for children over 3 years of age (make sure they did not receive it in the OR) provided patient does not have prolonged QT on post-operative ECG
	
	
	

	
	No routine insulin for glucose under 300 mg/dL if under 18 years old
	
	
	

	2-4 hours Post Admission
	Allow PO, starting with clears, when awake with lactate down-trending—preferably less than 3.5—and good perfusion
	
	
	Were clears started as soon as lactates allowed? If not, reason for delay:

	
	Wean to room air if possible
	
	
	

	
	If no furosemide in OR, give up to 1 mg/kg/dose (max 20 mg) IV scheduled q6-8 hours
	
	
	

	
	Encourage incentive spirometry
	
	NA
	

	Late afternoon
	Consider d/c foley if patient can mobilize
	
	
	

	
	Get up and in a chair
	
	
	

	
	Give ondansetron as needed
	
	
	

	
	Continue to encourage incentive spirometry
	
	NA
	

	
	Interventions
	Done y/n
	Time done
	Comments (MUST include if not done)

	Evening Rounds
	Wean to room air if not already accomplished
	
	
	

	
	Switch IV morphine/midazolam to prn Hycet  if patient not on PCA and taking PO feeds

- Discontinue scheduled acetaminophen after starting Hycet
	
	
	

	
	Encourage continued moving to chair for early mobility if not already done
	
	
	

	
	Consider chlorothiazide
	
	
	

	Post-operative day 1
	Add Miralax daily for patients under 5 years of age unless diarrhea is present
	
	NA
	

	
	Add Colace daily for patients over 5 years of age unless diarrhea is present
	
	NA
	

	
	Switch ketorolac to ibuprofen TID with food or milk in evening rounds if planning discharge on POD 2 for patients older than four months
	
	
	

	
	If on PCA, transition to Norco
	
	
	

	
	Discontinue arterial line, chest tube (if less than 2 ml/kg over the previous 8 hours), and CVL after checking morning labs and CXR (CBC, CMP, Mag)
	
	
	Please note if any NOT removed

	
	Discharge Echo/ECG after chest tube removal
	
	
	

	
	Switch to oral diuretics when chest tube are out
	
	
	

	
	Transfer to floor
	
	
	

	
	Consider sending home if chest tube out, pain controlled and Echo/ECG done
	
	NA
	

	Post-operative day 2
	Discontinue central line after daily lab (BMP)
	
	
	

	
	Discontinue chest tube if <2 ml/kg over the last 8 hours
	
	
	

	
	Echo/ECG for discharge after chest tube removal
	
	
	

	Follow Up
	Two weeks with CV clinic if no evidence of concerns for pericardial effusion on discharge echocardiogram
	
	NA
	

	
	Cardiologist in 3 weeks
	
	NA
	

	
	Primary Care Provider in 4 weeks
	
	NA
	

	Discharge Medications
	Furosemide up to 1 mg/kg/dose TID PO x 3 days then BID until seen as outpatient
	
	NA
	

	
	Miralax or Colace
	
	NA
	

	
	Hycet/Norco prn
	
	NA
	

	
	Ibuprofen TID with food or milk for five days total, then as needed for patients greater than 4 months
	
	NA
	

	
	MVI with iron for infants
	
	NA
	

	Discharge date/Time: 


